N ERE-Y.

Blaozost 1 oer (e

821104
ROMAN CHAIR
 ASSEMBLY INSTRUCTIONS

o THANK YOU for purchasing the 821 ROMAN CHAIR
« PLEASE read these instructions thoroughly and keep them for future reference.
« TOOLS REQUIRED: Ratcheﬂ 9/16", 3/4" Socket and 9/16", 3/4" Wrench.

"« IF you have any problem in the asserably or use of this product, please contact
the PARABODY Customer Service Department at 1-800-328-9714,

L d

THERE IS UMED BY IND, ALS WHO USE THIS TYPE

OF EQUIPMENT. TO MINIMIZE RISK, PLEASE FOLLOW THESE RULES:

1. Consult your physician before beginning any exercise program.
2. Inspect equipment daily. Tighten all loose connections and replace warn parts

immediately. Failure to do so may result in serious injury.
3. Do not allow minors or children to play on or around this equipment.

4. Exercise with care to avoid injury. ,
5. If unsure of proper use of equipment, call your local ParaBody distributor or call the

ParaBody customer service department at 1-800-328.9714,

ParaBody, Incorporated
14150 Sunfish Lake Boulevard
Ramsey, MN 55303
1-800-328-9714

Past # 6600201 - 1 Revigion: 09/10/97 -



s
6123234794 FPage 2

5123234734

. )
-> LIFE FITNESS;

w86 CDNSUMER DIVISION RAMSEY P.p2-84

mm
PARTS LIST: ***PLEASE IDENTIFY ALL PARTS BEFORE BEGINNING ASSEMBLY***
IEM. . PART # OTY
Lo eoeesoeemrorsorsnoerss 6588303 ... WLDMT, HIP PAD SUPPORT WHT 1.
6588503 ............. WLDMT, CROSS BRACE WHT L.
3 oo 6588702 ..........WLDMT, ROLLER PAD SUFPORT BLK I
& eovreeemrserreer 6588903 ............ WLDMT, FRONT UPRIGHT WHT L
N 7! T WLDMT, REAR UFRIGHT WHT L
I . 6589302 .cvereeee PAD ASSY, 9-1/2 X 5-1/2 2
T. cessesemmssssssassss 6511703 oo TUBE, 2 $Q 14GA X 24 WHT 2
N 6194601 ............ROLLER PAD, 3/4 LD. X 4 O.D. X7 2
HARDWARE LIST:  ***PLEASE SORT HARDWARE BEFORE BEGINNING ASSEMBLY#**
ITEM PART # DES oTY
TR 3102909 . BOLT, HHG2 3/8-16X 1 s,
2. creevmassesenessssran 3102904 ............ BOLT, HHG2 3/8-16 X 3.... 2.
S 3102910 coorvvererro BOLT, HHGZ /213 X 3ererceececrnrsercens 8,
B oereresesseesressos 3102802 _........NUT, NYLOCK 3/816 . coorecccrecerrnen 3.
C I 3102601 ..ooerr.on WASHER, LOCK 38 ID ..vcorsssotmermssssseanresmseees eseessr s ssmsssran 4,
B cosmncnsnsnesasessrs 3102301 ............ WASHER, FLAT 3/8 ID....ccorrrrrrrrnnn st )
7. .. 3102502 .o WASHER, FLAT 12 ID.ev.vorees o ssssmssomeressosser B 8.
8. reeniseesserss s 3102801 ..o, NUT, NYLOCK 1/2-13.csceveerssesserssersmsssrssssssessssssssessammenes rearee B
9. coverrnivessesesssors 6467001 ............. CAP, COVER 2SQ PARABODY LOGO ..o, 1.
10, covevner s esrens 6692601 .vvervrr o CAP, END 3 X 2 J0-T4GA ..o coneemsssrsessesmerecesssesesesessssie .
1} T 3105401 «.ovccrevene COLLAR, STARLOCK 3/4 LD, nepesesnsen 2.
12 coecsrasiaenns 3103102 ......... GRIP, 1 X 8 CLOSED END..ovvoorscvmacrrsarsreeres rsersmsessmess s 2.
13 s eeeerseesemcsnnnn 6550801 ............INSERT GUIDE, 3 X Zeoocoeverrsscvsrernee essamess s I 2
14.... reeve 6412001 covvrrr oo ASSY, SPRING PIN 3/8 DIA ...coorceereesermmsesneesassessmeessesosnscesassis 1.
15 mvesseneniesnsrinnes 6405201 ............CAP, END 2 SQ 10-14GA cceoroccreverr o I 2.

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

s \\\‘ﬁ\ﬁ\\\\m‘i\Qﬁ\\'ﬁ\%\‘z\\%’ﬁ\ﬁ\\\\\\\\\.\
?Om I;ZNGTEI Rm: I w ' wm | o owm ] ]
AR BT S A L IR AT AR AT IR A



e s ———
. 6123234794 -> LIFE FITNESS; Pa‘ae 3
s U906 CONSUMER DIUISIDN RRMSEY 6123234794 P.83/@4

W W e v S——r— 3 .
1 Tnseet four (4) 2 IN, SQ. COVER CAPS onto the ends of the BASE TUBES as shown on drawing. |

2 SECURELY asscmble the BASE TUBES to the FRONT and REAR UPRIGHTS us shown on chawing
using four (4) 12X 3 IN. BOLTS, four () 1/2 IN, FLAT WASHERS and four (4) 1/2 IN, LOCK NUTS. _*~

3 SECURELY assemble the CROSS BRACE betwesn the FRONT and REAR UPRIGHTS as shown tm
drawing using four (4) 1/2 X 3 IN. BOLTS, four (4) 1/2 IN. FLAT WASHERS aa four (4) 1173 A

LOCK NUTS.

4, SECURELY assexable the HIP PAD SUPPORT to the FRONT UPRIGHT as shown on drawing using
two (2} 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. FLAT WASHERS and two (2) 3/8 IN, LOCK. NUTS.

5.  SECURELY assemble the PADS to the HIP PAD SUPPORT as shown on drawing using four (4) 3/8 X 1
IN. BOLTS, four (4) 3/8 IN. FLAT WASHERS and four (4) 3/8 IN, LOCK WASHERS,

6.  Insatiwo (2) 3 X 2 INSERT GUIDES into cach end of the ROLLER PAD SUPPORT as shown in
DETALL A ‘

1. SECURELY assemble the SPRING PIN ASSEMBLY to the ROLLER PAD SUPPORT g shown in

DETAIL A
3 X 2 INSERT GUIDE (2) ‘
|
TARING PIN AsséMBLY °
o |
?
ROLLER_PAD SUPPORT
DETAIL A
2, CAREFULLY slide the ROLLER PAD SUPPORT over the REAR UPRIGHT FRAME as shown on
drawing.

9.  SECURELY assemble one (1) 38 X 1 IN. BOLT, two (2) 3/8 IN. FLAT WASHERS and one (1) 3/8 IN.
LOCK NUT into top hole of REAR UPRIGHT.

10.  INSERT the one (1) 3 X 2 IN. END CAP into top of REAR UPRIGHT.

1.  SLIDE the two (2) ROLLER PADS onto the ROLLER PAD SUFPORT and INSERT the two (2) 3/4 IN.
LD, STARLOCK COLLARS into the tobc cnds as shown on drewisg.

12. SLIDE the two (2) 1 X 8 IN. GRIPS onto the HIP PAD SUPPORT tubes a5 shown on dmwmg
(Usingwa&terwﬂlhdpshde them on) _

13. INSERT the twa (2) 2 IN. SQ END CAPS into HIP PAD SUPPORTmbemdusshown ondrawmg.

Part # 6600201 ’ 3 Revision. 09/10/97



SRR - £=x Eoy = L v < = Ty

L
Page 4

b

P.84.-04

5123234794

CONSUMER DIVISION RAMSEY

ey

R V131

T -

£0099

g

s

TOTAL P.g4

QT8 "ISNI
VLIOSINNIK 'AISHiva
i . \
NI | \/Qom{qua (5. o2 43000 05 ™ 2
MIBHNN WIUIS
VIEV SN/ USH
J36V1 AQCEYSY o
| INTRO I I IR
{8) 108 W € X 2/1 {8) 1w w01 M z/)
ININCOH JIVEE 35097 THOII
(£} 10N ¥O01 M 8/C (8} usyw vid N1 Z/1
{O1) HIHSYM VIS NI B/C ~
{5) 1o\ N1 1 X BT
() oD NI B X 1
{¥) HIHSVM IOT NI B/C
WO ONINZXC
{2) VO ON3 DS NI Z
{g) 1108 M € X 9/% IR 0
avd 43108
(& OV
{z} avd yamon
= T {2) &MY Noowvis
wm | eeez | S30in0 183581 o) ¥ zBOIw m«. 1
Bdov 10 o3 ORAITI0 8
— SNOSIAIN s o




